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Table 1. Ladle Analysis (%).

Heat No. C | Mn si~ P
H 637 023 | 0760 | 0°20 | 0°009
Heat No. . S Cu |[Sol. Al

H 637 0°019 | 0°18 | 0°-005

SRR JISO 1 5 (£F) L3S (3%) OF
B, VooF - v v €—HERI1T JIS 48Dz X b, »
TNHRERME &L, BEHW, BEMAEM, RKEHM
DEPET DOV TR R T D).
III. ARERETDER

1. %77 -7FY b .

by TEBFMEOY LT 7 - Y MITED LR
7O BUR G DR & 04y An & EIEL ORMR % Fig. 1 i@

Table 2. Rolling course of the plates

Ingots Slabs Plates
Thickness width length ¢ No. 1 . . Thickness width length reduction ratio

600 X 1530 X 1600mm [No.s Thickness width length , = o)™ = 0 e mm 4
No. 4 100 X 1700 X 5300 6

No.s (300 X 1530 X 2200mm 86 X 1700 X 6200 7

No. 6 : 75 X 1700 X 7540 8

No.2 50 X 1700 X 11000 12

30 X 1700 X 11000%2 20
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Fig. 5. Results of V.notch Charpy test.
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On the Cold Workability of Semikilled

Steel Plates.
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